
 

Approve Deny Signatures Date 

X  Benjamin R. Lockwood 
Benjamin R. Lockwood / Environmental Engineering Specialist February 18, 2022 

X  Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager March 1, 2022 

X  Maria D. Bebenek 
Maria D. Bebenek, P.E. / Program Manager March 1, 2022 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0247642 

Facility Type 
Non-
Municipal APS ID 545080 

Major / Minor Minor Authorization ID 1344304 

a 
Applicant and Facility Information 

a 

Applicant Name Clay Manor Homeowners Association  Facility Name Clay Manor WWTP  

Applicant Address 111 East Manor Drive   Facility Address 11 East Manor Drive   

 Lititz, PA 17543   Lititz, PA 17543  

Applicant Contact Fred Longnecker  Facility Contact Brian Norris  

Applicant Phone (717) 940-2693  Facility Phone (610) 633-8009  

Client ID 147443  Site ID 542221  

Ch 94 Load Status Not Overloaded  Municipality Elizabeth Township  

Connection Status No Limitations  County Lancaster  

Date Application Received March 2, 2021  EPA Waived? Yes  

Date Application Accepted March 4, 2021  If No, Reason   

  

Purpose of Application NPDES Renewal.  

a 

 

Summary of Review 

Clay Manor Homeowners Association has applied to the Pennsylvania Department of Environmental Protection (DEP) for 
reissuance of its National Pollutant Discharge Elimination System (NPDES) permit. The existing permit was issued on August 
17, 2016 and became effective on September 1, 2016, authorizing discharge of treated sewage from the facility. The existing 
permit expiration date was August 31, 2021, and the permit has been administratively extended since that time. 
 
Per the previous fact sheet, Clay Manor is a 41-unit residential subdivision that previously used four community sand mound 
beds for sewage disposal. The sand mounds were installed in 1987 under WQM No. 3687408. The sand mounds began to fail 
in the late 1990s, and in 2000 the Applicant submitted a WQM application to install replacement beds. This application did not 
result in a permit due to the lack of acceptable replacement areas as determined by DEP’s Planning Section. In February 2005, 
an NPDES application for a stream discharge was submitted. The NPDES permit became effective on October 1, 2005. The 
2010 fact sheet stated that the receiving stream, Middle Creek, was observed to be about 15 to 20 ft. wide and at least a foot  
deep. The aquatic life in the stream was not inspected, but it was determined the stream was large enough to negate any 
impacts from the proposed 11,00 gpd of treated sewage effluent. The area downstream is mostly used for agriculture with a 
small border of trees on each bank. The WWTP was permitted under WQM No. 3605407, and construction was completed on 
January 3, 2006.  
 
A topographic map indicating the discharge location is attached. 
 
Changes in this renewal: Ammonia and E. Coli monitoring has been added to the permit. 
 
Sludge use and disposal description and location(s):  Offsite WWTP 



NPDES Permit Fact Sheet NPDES Permit No. PA0247642 
Clay Manor STP  
 
 

2 

Summary of Review 

 
Supplemental information for this facility is provided at the end of this fact sheet. 
 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0247642 
Clay Manor STP  
 
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .011  

 Latitude 40º 13' 6"  Longitude 76º 15' 27"  

 Quad Name   Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Middle Creek (WWF)  Stream Code 7689  

 NHD Com ID 57461721  RMI 5.79  

 Drainage Area 21.4 mi2  Yield (cfs/mi2) 0.069  

 Q7-10 Flow (cfs) 1.47  Q7-10 Basis USGS PA StreamStats  

 Elevation (ft) 347  Slope (ft/ft)        

 Watershed No. 7-J  Chapter 93 Class. WWF, MF  

 Existing Use N/A  Existing Use Qualifier N/A  

 Exceptions to Use N/A  Exceptions to Criteria N/A  

 Assessment Status Impaired  

 Cause(s) of Impairment Pathogens  

 Source(s) of Impairment Source Unknown  

 TMDL Status N/A  Name N/A  

 

 Nearest Downstream Public Water Supply Intake Lancaster City Water Bureau  

 PWS Waters Conestoga River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi) 20  
 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: USGS PA StreamStats provided a drainage area of 21.4 mi2 and a Q7-10 of 1.47 cfs at the point of 
discharge. 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0247642 
Clay Manor STP  
 
 

4 

Treatment Facility Summary 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Extended Aeration Hypochlorite 0.0108 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.0108 21.6 Not Overloaded Aerobic Digestion Other WWTP 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: The existing WWTP is as follows: 1 Straining Basket – 1 Equalization Tank – 2 Aeration Tanks – 1 
Clarifier – 1 Chlorine Contact Tank – 1 Dechlorination Unit – 1 Post Aeration Tank – 1 Sludge Holding Tank – Outfall 001 
to Middle Creek.  

 



NPDES Permit Fact Sheet NPDES Permit No. PA0247642 
Clay Manor STP 

 

5 

 
Compliance History 

a 

Summary of DMRs: A summary of the past 12-month DMR effluent data is presented on the next page of this 
fact sheet. 

Summary of Inspections: 2/22/2017: A routine inspection was conducted. No issues with the WWTP were noted. 
 
4/21/2020: A routine inspection was conducted. Field results were within permitted limits. 
The outfall appeared clear and no solid deposits were observed. No other issues with the 
WWTP were noted. 

 
Other Comments: There are currently no open violations associated with the permittee or facility.
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0247642 
Clay Manor STP 

 

6 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from January 1, 2021 to December 31, 2021) 

 
Parameter DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 

             Flow (MGD) 
Average Monthly 0.00236 0.00228 0.00198 0.00181 0.00162 0.00178 0.00182 0.00243 0.00202 0.00206 0.00178 0.00212 

Flow (MGD) 
Daily Maximum 0.0036 0.0040 0.0042 0.0025 0.0025 0.0056 0.0033 0.0044 0.0038 0.0036 0.0032 0.0039 

pH (S.U.) 
Minimum 7.90 7.89 7.71 7.76 7.80 7.79 7.75 7.71 7.51 7.69 7.57 7.53 

pH (S.U.) 
Instantaneous 
Maximum 8.17 8.32 8.10 8.07 8.08 8.18 8.00 7.97 7.95 8.01 7.88 7.90 

DO (mg/L) 
Minimum 7.1 7.4 7.4 7.3 7.1 7.4 7.4 6.9 7.4 7.3 7.1 7.1 

TRC (mg/L) 
Average Monthly 0.115 0.107 0.108 0.105 0.085 0.109 0.113 0.129 0.131 0.111 0.127 0.116 

TRC (mg/L) 
Instantaneous 
Maximum 0.26 0.17 0.22 0.18 0.18 0.19 0.17 0.24 0.24 0.20 0.27 0.21 

CBOD5 (mg/L) 
Average Monthly < 2.4 < 2 < 2 < 2 < 2.05 2.25 < 2 < 2 2.45 6.55 7.7 4.75 

TSS (mg/L) 
Average Monthly 2.5 3 3 11.5 3 < 3.5 3.5 4 4 < 1 10.5 7.5 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean 185.7 6.7 < 2 < 36.7 13.4 31.8 26.3 < 2.4 < 2 < 2 < 110.5 6.3 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum 250 15 < 2 673 18 78 30 3 < 2 < 2 6100 8 

Nitrate-Nitrite (mg/L) 
Average Quarterly 42.8   20.5   28.7   18.4   
Nitrate-Nitrite (lbs) 
Total Quarterly 55.83   34.6   47.92   49.72   
Total Nitrogen (mg/L) 
Average Quarterly 43.51   21.86   30.11   22.23   
Total Nitrogen (lbs) 
Total Quarterly 56.8   36.90   50.27   60.07   
TKN (mg/L) 
Average Quarterly 0.71   1.36   1.41   3.83   



NPDES Permit Fact Sheet NPDES Permit No. PA0247642 
Clay Manor STP 

 

7 

TKN (lbs) 
Total Quarterly 0.93   2.30   2.35   10.35   
Total Phosphorus 
(mg/L) 
Average Quarterly 5.64   7.42   5.47   4.62   
Total Phosphorus (lbs) 
Total Quarterly 9.68   12.53   9.13   12.48   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0247642 
Clay Manor STP 

 

8 

Existing Effluent Limitations and Monitoring Requirements 

 
The table below summarizes the effluent limits and monitoring requirements implemented in the existing NPDES permit. 
 
 Outfall 001 
 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Measured 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

DO XXX XXX 
5.0 

Inst Min XXX XXX XXX 1/day Grab 

TRC XXX XXX XXX 0.5 XXX 1.6 1/day Grab 

CBOD5 XXX XXX XXX 25 XXX 50 2/month 
8-Hr 

Composite 

TSS XXX XXX XXX 30 XXX 60 2/month 
8-Hr 

Composite 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2,000 
Geo Mean XXX 10,000 2/month Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1,000 2/month Grab 

TKN 
Report 

Total Qrtly XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
8-Hr 

Composite 

Nitrate-Nitrite 
Report 

Total Qrtly XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
8-Hr 

Composite 

Total Nitrogen 
Report 

Total Qrtly XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter Calculation 

Total Nitrogen (lbs) XXX 
Report 

Total Annual XXX XXX XXX XXX 1/year Calculation 

Total Phosphorus 
Report 

Total Qrtly XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
8-Hr 

Composite 

Total Phosphorus (lbs) XXX 
Report 

Total Annual XXX XXX XXX XXX 1/year Calculation 

 
Compliance Sampling Location: At discharge from facility 



NPDES Permit Fact Sheet NPDES Permit No. PA0247642 
Clay Manor STP 

 

9 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) .011 

Latitude 40º 13' 6"  Longitude 76º 15' 27" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
 
Water Quality-Based Limitations 
 
Pursuant to 40 CFR § 122.44(d)(1)(i), more stringent requirements should be considered when pollutants are discharged 
at the levels which have the reasonable potential to cause or contribute to excursions above water quality standards.    
 
WQM 7.0 ver. 1.1b is a water quality model designed to assist DEP in determining appropriate water quality based effluent 